
 
Residential Development Wastewater 

System Evaluation 
95 Lawrence Road Development 

for

Town of Wellfleet 
Wellfleet, Massachusetts 

Prepared by: 

Onsite Engineering, Inc. 
279 East Central Street 
PMB 241 
Franklin, MA 02038 
&
Bohler
45 Franklin Street, 5th Floor
Boston, MA 02110 

August 21, 2020

Project Number: 01584 



Residential Development Wastewater System Evaluation 
95 Lawrence Road Development, Wellfleet, Massachusetts 

Table of Contents 

Section Description Page
Section 1 Overview 1

1.1 Introduction 1

Section 2 Site Review 2

2.1 Overview 2
2.2 Site Description 2
2.3
2.4

Soils Review 
Environmental Receptor Review 

2
5

Section 3 Subsurface Sewage Disposal System Evaluation – 95 
[...]
which can subsequently be removed through an anoxic denitrification process with carbon source 
addition.

Based on the above calculated design flows for each scenario, the Team requested proposals from 
treatment system vendors for systems to meet the requirements of the Groundwater Discharge 
Permit Program under a General Permit Category, which included membrane bioreactor technology, 
Amphidrome technology, sequencing batch reactor technology, and the Nitrex System.  The 
following presents an overview of each treatment technology. 

Membrane Bioreactor Technology
The membrane bioreactor (MBR) process is a modified activated sludge treatment process, which 
combines a conventional activated sludge treatment process with a membrane filter that acts as a 
physical barrier by combining clarification and tertiary filtration into one step.  For small facilities, this 
physical barrier allows multiple treatment units to be combined into one basin, reducing capital costs, 
facility footprint, and treatment complexity.

One of the primary attributes of the MBR wastewater treatment system is that this variation of the 
activated sludge process provides an enormous degree of flexibility in the design variations available 
to meet the requirements of specific waste treatment applications.  Due to this flexibility and other 
inherent advantages, MBR systems are being employed in a variety of process design situations 
with increased frequency in residential, municipal and industrial wastewater treatment applications. 

Furthermore, MBR’s are capable of producing an extremely high quality effluent while operating over 
a wide range of hydraulic and organic loadings.  The biological growth providing waste treatment 
develops in response to the imparted load and the MBR can contain a very high level of solids and 
organisms within the system because of the membrane barrier.  Therefore, the treatment level 
achieved is typically excellent and is more often than not at the level of water reuse quality.  During 
periods of low hydraulic or organic loading (during school vacations for example), the biological 
growth can be concentrated and maintained within the reactor by reducing the frequency of sludge 
wasting.  However, as the flow (or organic load) is increased, the organisms begin to proliferate and 
a larger percent can remain in the system and be used for high levels of treatment.  Therefore, sludge 
wasting from an MBR system is typically much less than in conventional activated sludge systems.  
Thus, the system is quickly able to adjust to the strength and volume of the influent wastewater 
stream.

In addition to removing organic matter, MBR treatment systems are also capable of oxidizing influent 
nitrogen typically present in the reduced ammonia-nitrogen and organic nitrogen forms. Treatment 
facilities equipped with an anoxic treatment removal process have proven capable of further treating 
the oxidized wastewater, performing a treatment step referred to as denitrification.  This process 
releases nitrogen to the atmosphere as nitrogen gas.

Amphidrome Bioreactor Technology
The Amphidrome® process is a proprietary treatment system that utilizes fixed sand media beds 



Residential Development Wastewater System Evaluation                                               
95 Lawrence Road Development, Wellfleet, Massachusetts 

Page 40 of 82

operated in both aerobic and anoxic environments to biologically treat and filter wastewater.  Systems 
sized for flows greater than 10,000 gpd are based on the same concept as the I/A system but with 
additional reactor volume and a dedicated anoxic denitrification reactor, which allows for greater 
organic and nitrogen pollutant removal.  Given this, the system is capable of producing a high quality 
effluent while operating over a wide range of hydraulic and organic loadings.  The biological growth 
providing waste treatment develops in response to the imparted load and the system can contain a 
very high level of organisms within the reactors because of the nature of the interstitial space within 
the sand bed reactors.

During periods of low hydraulic or organic loading, the biological growth can be concentrated and 
maintained within the reactor by adjusting the frequency of filter backwashes. However, as the flow 
(or organic load) is increased, the organisms begin to proliferate and a larger percent can remain in 
the system and be used for high levels of treatment.  Thus, the system is quickly able to adjust to 
the strength and volume of the influent wastewater stream.

In addition to removing organic matter, the Amphidrome® treatment system is also capable of 
oxidizing influent nitrogen typically present in the reduced ammonia-nitrogen and organic nitrogen 
forms.  The anoxic Amphidrome Plus reactor provides further treating of oxidized wastewater, 
performing a treatment step referred to as denitrification.  This process releases nitrogen to the 
atmosphere as nitrogen gas.

Sequencing Batch Reactor Technology   
The sequencing batch reactor (SBR) process is a modified activated sludge treatment process, 
which combines a conventional activated sludge treatment process in a single tank batch process 
that completes all the major steps of biological wastewater treatment in a single reactor vessel.  
During a batch, the SBR reactor will go through five phases of treatment consisting of the react 
phase, pre-settle phase, settle phase, decant phase and sludge wasting.  During the react phase 
(aerobic treatment), both the mixer and aspirator are operated by set points associated with dissolved 
oxygen content in the reactor for set a time period specified by the operator.  After the react phase 
has finished, the pre-settle phase (anoxic treatment) begins as the mixer cycles on and off while 
Micro-C (carbon source) is added to the SBR reactor.

Once the pre-settle phase time has expired, the settle phase (clarification step) is initiated during 
which, all mixing/aeration is stopped.  This provides a quiescent environment for solids to settle to 
the bottom of the tank for a predetermined amount of time.  Following the settling phase, the clarified 
treated effluent is drawn from the reactor during the decant phase and directed to a final effluent 
pump chamber.  The decant phase begins once an actuated plug valve is opened and continues 
until the water is lowered to a preset water level in the reactor.  Lastly, once the water level in the 
SBR reactor has reached the decant phase, the sludge wasting phase begins and directs the sludge 
that has accumulated on the bottom of the SBR reactor tank to the aerobic waste holding tank.

One of the primary attributes of the SBR treatment system is that this variation of the activated sludge 
process provides an enormous degree of flexibility in the design variations available to meet the 
requirements of specific waste treatment applications.  Due to this flexibility and other inherent 
advantages, SBR systems are employed more frequently in a variety of process design situations 
with residential, municipal and industrial wastewater treatment applications.  Furthermore, SBR’s are 



Residential Development Wastewater System Evaluation                                               
95 Lawrence Road Development, Wellfleet, Massachusetts 

Page 41 of 82

capable of producing an extremely high quality effluent while operating over a wide range of hydraulic 
and organic loadings.

The biological growth providing waste treatment develops in response to the imparted load and the 
SBR can contain a very high level of solids and organisms within the system.  During periods of low 
hydraulic or organic loading, the biological growth can be concentrated and maintained within the 
reactor by reducing the frequency of sludge wasting.  However, as the flow (or organic load) is 
increased, the organisms begin to proliferate and a larger percent can remain in the system and be 
used for high levels of treatment.  Therefore, sludge wasting from an SBR system is typically much 
less than in conventional activated sludge systems.  Thus, the system is quickly able to adjust to the 
strength and volume of the influent wastewater stream. 

In addition to removing organic matter, SBR treatment systems are also capable of oxidizing influent 
nitrogen typically present in the reduced ammonia-nitrogen and organic nitrogen forms.  This system 
includes an anoxic treatment removal process have proven capable of further treating the oxidized 
wastewater, performing a treatment step referred to as denitrification.  This process releases nitrogen 
to the atmosphere as nitrogen gas. 

Nitrex System Technology
The Nitrex Filter is a proprietary treatment system and consists of nitrate-reactive media, formulated 
from wood by-products, contained in a watertight enclosure. Pretreatment is required to nitrify the 
wastewater. Nitrex systems sized for flows greater than 10,000 gpd are based on the same concept 
as the I/A system but with additional reactor volume, which allows for greater organic and nitrogen 
pollutant removal.  The effluent from pretreatment percolates through the Nitrex Filter’s reactive 
media. Effluent from the Nitrex Filter is recycled once or multiple times over the media, with the final 
effluent discharged to the soil absorption system. For installations indicating wastewater with high 
strength TKN-nitrogen and low alkalinity, an alkalinity feed system is provided with the Nitrex System. 

4.4 DECENTRALIZED TREATMENT SYSTEM LAYOUTS AND COST EVALUATIONS 

Consistent with the procedure to evaluate the Innovative/Alternative treatment system in Section 3, 
a Groundwater Discharge Permit RFP was forwarded to five vendors to obtain proposals for a system 
capable of servicing the uses listed in Scenarios #1 and #2, which are based on 25,000 gallon and 
35,000 gallon system options.  The RFP, included in Appendix C, requested the following information 
from the vendors, with the vendor proposals submitted to the Team on or about July 29, 2020. 

Budgetary cost of the proposed equipment package; 
Size system components and required layout; 
Operational costs; 
Maintenance costs. 

The following paragraphs summarize each vendor’s proposal and details the required size of the 
system, the necessary infrastructure components based on the MassDEP Guidelines for Small 
Wastewater Treatment Facilities and/or the technology manufacturer’s requirements, and the cost 
of the equipment package.  Figures detailing the conceptual layout of each system are included at 
the end of this section.    



Residential Development Wastewater System Evaluation                                               
95 Lawrence Road Development, Wellfleet, Massachusetts 

Page 42 of 82

Membrane Bioreactor System 

For the membrane bioreactor option, we solicited proposals from two vendors based on two different 
treatment system configurations; 1) a prefabricated skid configuration (Ovivo) and 2) an assemble 
in-place configuration (F.R. Mahony).  The system proposal submitted by Ovivo proposed a 3-Zone 
MBR skid for the 25,000 gallon option and a 4-Zone MBR skid for the 35,000 gallon option, while 
F.R Mahony proposed a two (2) membrane cassette option for 25,000 system and a three (3) 
membrane cassette option for the 35,000 gallon system.

As proposed by Ovivo, the 25,000 gallon MBR treatment skid system would have a skid footprint of 
8’-6” wide and 31’-7” long.  The skid system would include an on-board fine screen system prior to 
the pre-aeration basin.  Following the pre-aeration basin, the wastewater would be equally divided 
between two MBR basins, each containing two cassettes of M2 membranes.  Within the three zones, 
the wastewater undergoes aerobic and anoxic treatment to remove organics and nitrogen 
compounds, and is then filtered via the membranes using a vacuum pump system.  The final treated 
wastewater then undergoes ultraviolet disinfection treatment prior to being directed to a final effluent 
pump chamber.  Also included as part of the skid system are recirculation pumps, wasting pumps 
and process blowers.  For the proposed equipment package, Ovivo estimates a cost of $799,126.00. 

Additional system components required would include a 14,000 gallon pretreatment tank and a 
14,000 gallon flow equalization tank at the system headworks, a building with a minimum footprint of 
28 feet wide by 38 feet long, a 10,000 gallon sludge storage tank, and a 7,000 gallon final effluent 
pump chamber.  The proposed layout of the system, as shown on Figure 17, is based on locating 
the treatment system headworks, building, sludge storage tank and final effluent pump chamber 
within the northeast portion of the site and to the north of the water storage tank access road.

For the 35,000 gallon MBR treatment skid system option, Ovivo proposed an MBR skid footprint of 
8’-6” wide and 49’-11” long.  The skid system would include an on-board fine screen system prior to 
an anoxic zone.  Following the anoxic zone, the wastewater would be directed to a pre-aeration zone 
and then be equally divided between two MBR basins, each containing four cassettes of M6 
membranes.  Within the four zones, the wastewater undergoes aerobic and anoxic treatment to 
remove organics and nitrogen compounds, and is then filtered via the membranes using a pump 
system.  The final treated wastewater then undergoes ultraviolet disinfection treatment prior to being 
directed to a final effluent pump chamber.  Also included as part of the skid system are the 
recirculation pumps, wasting pumps and process blowers.  For the equipment package that would 
be furnished, Ovivo estimates a cost of $877,060.00. 

Additional system components required include an 18,000 gallon pretreatment tank and an 18,000 
gallon flow equalization tank at the system headworks, a building with a minimum footprint of 28 feet 
wide by 55 feet long, a 10,000 gallon sludge storage tank, and a 9,000 gallon final effluent pump 
chamber.  The proposed layout of the system, as shown on Figure 18, is based on locating the 
treatment system headworks, building, sludge storage tank and final effluent pump chamber within 
the northeast portion of the site and to the north of the water storage tank access road.



Residential Development Wastewater System Evaluation                                               
95 Lawrence Road Development, Wellfleet, Massachusetts 

Page 43 of 82

The MBR systems proposed by F.R. Mahony are based on utilizing precast concrete tanks to serve 
as treatment zones with the treatment system components installed within each tank.  For both 
treatment scenarios, the MBR system would include an anoxic zone, an aeration zone, and an MBR 
reactor to accomplish organics and nitrogen removal.  The treated effluent is then drawn through the 
membranes using a vacuum pump system and directed to the ultraviolet disinfection system prior to 
the final effluent pump chamber.  Also included as part of the equipment package are the process 
aeration systems, chemical feed systems, and internal recirculation pumps.  F.R. Mahony estimates 
the cost of the equipment packages for the 25,000 gallon and 35,000 gallon options to be $352,000 
and $390,050, respectively.  The difference in cost is associated with the size of equipment provided 
as the configuration is the same, but the volumes and equipment capacities increase commensurate 
with the volume of sewage to be treated. 

Additional system components for the 25,000 gallon system include a 14,000 gallon pretreatment 
tank and a 14,000 gallon flow equalization tank at the system headworks, a building with a minimum 
footprint of 20 feet wide by 22 feet long, a 10,000 gallon sludge storage tank, and a 7,000 gallon final 
effluent pump chamber.  The proposed layout of the system, as shown on Figure 19, is based on 
locating the treatment system headworks, sludge storage tank and final effluent pump chamber 
within the southeast portion of the site in the area in front of the 16 unit proposed building.  The MBR 